



Wheeled Cart for 6590

PART NO.

60514

<b>Item</b>	<b>Part No</b>	<b>Description</b>	<b>Qty</b>
1	700387	CART SIDE	2
2	700384	SUPPORT	3
3	700385	END PLATE	2
4	701060	ANTI TIP BAR	2
5	700383	AXLE ASSEMBLY	1
6	700859	LEFT HANDLE ASSEMBLY	1
7	700858	RIGHT HANDLE ASSEMBLY	1
8	700406	U-BOLT	4
9	276752	COTTERLESS PIN w/ RING	2
10	154	GRIP	2
11	275638	5/16 x 1 1/2" HEX HEAD CAP SCREW	18
12	276133	5/16-18 x 2 1/2" HHCS	4
13	221005	ANGLE CLIP	4
14	729	1/4-20 THIN ESNA NUT	8
15	276540	1/4" FLAT WASHER	34
16	166	5/16-18 x 3/4 HEX HEAD CAP SCREW	4
17	275857	5/16-18 HEX NYLON INSERT LOCKNUTS	26
18	276441	THREADER CART WHEEL	2
19	276330	1/8 x 2 5/16 COTTER PIN	2